

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

COST CODE: 103C
 COMPILATION DATE: 2/4/82
 COMPILED BY: [Signature]
 ASSAY DATES:

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂
		LENS	LEVEL	DATE												
	C1858															
401 192					31.8	32.8	1.0	L	1.01	0.06	0.25					
193					32.8	33.8	1.0	L	1.07	0.07	0.25					
194					33.8	34.2	0.4	L	0.80	0.04	0.17					
195					34.2	35.0	0.8	L	0.08	0.01	0.05					
196					35.0	36.0	1.0	L	1.00	0.10	0.22					
197					36.0	37.0	1.0	L	0.97	0.08	0.19					
198					37.0	37.5	0.5	L	0.31	0.04	0.16					
		BATE			Σ 31.8	37.5	5.7		0.81	0.06	0.19					
401 199					54.3	55.3	1.0	L	1.53	0.15	0.43					
200					55.3	56.3	1.0	L	0.82	0.10	0.49					
201					56.3	57.3	1.0	L	0.71	0.08	0.56					
202					57.3	58.3	1.0	L	0.43	0.03	0.57					
203					58.3	58.8	0.5	L	0.62	0.05	0.32					
204					58.8	59.2	0.4	TM SH	0.11	0.02	0.08					
205					59.2	59.8	0.6	L	1.45	0.09	0.30					
206					59.8	60.0	0.2	TM SH	0.15	0.01	0.09					
207					60.0	60.5	0.5	L	1.07	0.06	0.14					
208					60.5	61.2	0.7	SH	0.12	<0.01	0.03					
		BATW			Σ 54.3	60.5	6.2		0.85	0.08	0.40					